
14
Part numbers and descriptions are for reference purposes only.  Not all parts shown are stocked as service parts, consult your parts 

depot warehouse for availability.

EAA0381J18A
SHEET 1  OF 1

COPYRIGHT
 

MATERIAL

CONWAY, AR USAFINISH

PROJ NO

DR BKG 06/19/2013 

CK

THIRD ANGLE PROJECTION

A2 APP

 A 13J0410 

P
R

O
/E QUALITY DOC EAA0381J18A

REV PCN HISTORY SUPERCEDES SHEET 1  OF 1

SYM REQD PART NO DESCRIPTION

EAA0381J18A
SHEET 1  OF 1

SYM REQD PART NO DESCRIPTION
1 1 1-20733A NUT - JAM, M8 
2 2 1-62609A SCREW - SHC, #6-32 X 1/2 
3 1 EAA0361J99A DNH - LEFT CLAMP ASM.
4 1 EAA0381J34A XD TARGET ASM - FRONT
5 1 EAL0415J09A DECAL - LEFT FRONT, INDICATOR
6 1 EAM0007J19A SCREW - SHC, M8 SPECIAL 
7 1 EAM0088J15A BUSHING - AC400, SP
8 1

 1 

 2 

 3 

 5 
 6 

 7 

8

9

10

11

EAA0381J35A
SHEET 1  OF 1

SYM REQD PART NO DESCRIPTION
1 1 5-10540A TAPE - FOAM, DOUBLE SIDED
2 4 8-10932A SILCONE ADHESIVE - SELF FLOW
3 1 EAA0381J26A TARGET - SP, REAR 6X8
4 1 EAC0116J02A TARGET - SP, REAR

NOTES:
 
1) CUT THE TAPE (ITEM 1) AND APPLY APPROXIMATELY AS SHOWN ONTO THE TARGET BRACKET
  (ITEM 4).  EACH OF THE TAPES ARE  TO BE FLAT WITHOUT ANY BUMPS OR RIPPLES. LEAVE A 1/8"
  TO 3/16" GAP BETWEEN THE TAPE TO ALLOW FOR AIR PASSAGE TO CURE ADHESIVE.
 
2) APPLY A 1/2" DIAMETER OF ADHESIVE (ITEM 2)  APPROXIMATELY AS SHOWN (4 PLACES) ONTO
  THE TARGET BRACKET (ITEM 4) AS SHOWN. 
 
3) NOTE THE TARGET ORIENTATION AS SHOWN (BLACK X) IN THIS ASSEMBLY BEFORE INSTALLATION
  OF THE TARGET WAFFLE (ITEM 3) INTO THE TARGET BRACKET (ITEM 4).
 
4) USE THE APPROPRIATE "PRESSING" FIXTURE (FORCE APPLIED = 50 LBS) AFTER FOLLOWING NOTES 
  1-3. STORE THE PRE-ASSEMBLED PARTS ONLY IN A HORIZONTAL POSITION FOR A MINIMAL OF 12 HOURS
  CURE TIME BEFORE FINAL ASSEMBLY.
 
5) ITEM (1) IS PURCHASED IN ROLL OF 72 YARDS (2592") - ACTUAL USAGE = 24.76" - 24.76"/2592" = .01" USAGE.
 
6) ITEM (2) IS PURCHASED IN 10.3 oz TUBE = .20 in3 USAGE.

SEE NOTE 6 FOR LN SETUP
SEE NOTE 5 FOR LN SETUP

2
4

4
1

EAA0381J34A
SHEET 1  OF 1

SYM REQD PART NO DESCRIPTION
1 1 5-10540A TAPE - FOAM, DOUBLE SIDED
2 4 8-10932A SILCONE ADHESIVE - SELF FLOW
3 1 EAA0381J25A TARGET ASM - SP, FRONT 5X6
4 1 EAC0116J01A BRACKET - TARGET, SUPPORT

NOTES:
 
1) CUT THE TAPE (ITEM 1) AND APPLY APPROXIMATELY AS SHOWN ONTO THE TARGET BRACKET
  (ITEM 4).  EACH OF THE TAPES ARE  TO BE FLAT WITHOUT ANY BUMPS OR RIPPLES. LEAVE A 1/8"
  TO 3/16" GAP BETWEEN THE TAPE TO ALLOW FOR AIR PASSAGE TO CURE ADHESIVE.
 
2) APPLY A 1/2" DIAMETER OF ADHESIVE (ITEM 2)  APPROXIMATELY AS SHOWN (4 PLACES) ONTO
  THE TARGET BRACKET (ITEM 4) AS SHOWN. 
 
3) NOTE THE TARGET ORIENTATION AS SHOWN (BLACK X) IN THIS ASSEMBLY BEFORE INSTALLATION
  OF THE TARGET WAFFLE (ITEM 3) INTO THE TARGET BRACKET (ITEM 4).
 
4) USE THE APPROPRIATE "PRESSING" FIXTURE (FORCE APPLIED = 50 LBS) AFTER FOLLOWING NOTES 
  1-3. STORE THE PRE-ASSEMBLED PARTS ONLY IN A HORIZONTAL POSITION FOR A MINIMAL OF 12 HOURS
  CURE TIME BEFORE FINAL ASSEMBLY.
 
5) ITEM (1) IS PURCHASED IN ROLL OF 72 YARDS (2592") - ACTUAL USAGE = 18.72" - 18.72"/2592" = .01" USAGE.
 
6) ITEM (2) IS PURCHASED IN 10.3 oz TUBE = .20 in3 USAGE.

SEE NOTE 5 FOR LN SETUP
SEE NOTE 6 FOR LN SETUP

1
1

2
4

4
1

EAA0381J34A	X D TARGET REAR

EAA0381J34A	 XD TARGET FRONT

EAK0305J72A 	 (FRONT) KIT PARTS LIST:
PART NUMBER 	 DESCRIPTION
EAA0381J34A 	 XD TARGET ASM, FRONT
EAM0088J15A* 	B USHING - AC400, SP

EAK0305J73A (REAR) KIT PARTS LIST:
PART NUMBER 	 DESCRIPTION
EAA0381J35A 	X D TARGET ASM, REAR
EAM0088J15A* 	B USHING - AC400, SP

EAA0381J05A	 DUAL WHEEL ADAPTER

AC400 WHEEL CLAMP
EAA0361J98A - rh SIDE
EAA0361J99A - lh SIDE



13
Part numbers and descriptions are for reference purposes only.  Not all parts shown are stocked as service parts, consult your parts 

depot warehouse for availability.

EAA0381J32A
SHEET 1  OF 1

SYM REQD PART NO DESCRIPTION
1 1 1-02863A BEARING- FLANGE MTD
2 2 1-32806A SCREW - PHMS #10-24 X 3/8
3 4 1-347 #10 INTERNAL TOOTH LOCKWASHER 
4 1 EAM0088J31A SCREW-SHCS, 1/4-20 X 3/4,
5 4 1-4806 MSCR PNH #10-32 X 1-3/4
6 1 1-7433 NUT & L/WASHER ASSY, 1/4-20 
7 2 1-7733 LOCK NUT-10-24 X .375 
8 1 2-44066A GEAR MOTOR, 12V, ULTRA
9 1 EAA0321J63A PLATE ASM. - MOTOR LOCK, UA
10 1 EAC0079J65A GEAR -  SPUR, DIE CAST
12 1 EAS2119J83A BRACKET - MOTOR, V3D3
13 2 1-12944A SPACER - .PULLY .62 OD X .13 LG

 1 

 2 

 3 

 5 

 7 

 8 

 9 

 10 

 12 

 13 

B

B

Motor / Gear Assembly
EAA0381J32A Rev B

SYM	R EQ	P ART NO	 DESCRIPTION
1	 1	 1-02863A	 BEARING- FLANGE MTD
2	 2	 1-32806A	SCR EW - PHMS #10-24 X 3/8
3	 4	 1-347	 #10 INTERNAL TOOTH LOCKWASHER 
4	 1	 EAM0088J31A	SCR EW-SHCS, 1/4-20 X 3/4,
5	 4	 1-4806	MSCR  PNH #10-32 X 1-3/4
6	 1	 1-7433	N UT & L/WASHER ASSY, 1/4-20 
7	 2	 1-7733	 LOCK NUT-10-24 X .375 
8	 1	 2-44066A	G EAR MOTOR, 12V, ULTRA
9	 1	 EAA0321J63A	 PLATE ASM. - MOTOR LOCK, UA
10	 1	 EAC0079J65A	G EAR -  SPUR, DIE CAST
12	 1	 EAS2119J83A	BR ACKET - MOTOR, V3D3
13	 2	 1-12944A	 SPACER - .PULLY .62 OD X .13 LG


	teewa553b3 16
	teewa553b3 15

